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Annex for BT

FCCID: 2AUARTKMUSA

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2506182071-WF01

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.840 / Pass

GFSK SISO 2441 DH5 1 0.839 / Pass
2480 DH5 1 0.840 / Pass

2402 2DH5 1 1.178 / Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.177 / Pass
2480 2DH5 1 1.176 / Pass

2402 3DH5 1 1.186 / Pass
8DPSK SISO 2441 3DH5 1 1.183 / Pass
2480 3DH5 1 1.189 / Pass

1.1.2 20dB BW

TX Frequency Packet 20dB Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.949 / Pass
GFSK SISO 2441 DH5 1 0.954 / Pass
2480 DH5 1 0.951 / Pass
2402 2DH5 1 1.326 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.321 / Pass
2480 2DH5 1 1.322 / Pass
2402 3DH5 1 1.313 / Pass
8DPSK SISO 2441 3DH5 1 1.312 / Pass
2480 3DH5 1 1.315 / Pass
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Annex for BT
FCCID: 2AUARTKMUSA

1.2 Test Graph
1.2.1 OBW

Test Report No.: CTL2506182071-WF01
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FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

1.2.2 20dB BW

Test Report No.:

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.:

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.: CTL2506182071-WF01

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2506182071-WF01
FCCID: 2AUARTKMUS8A

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -6.62 <=30 Pass
GFSK SISO 2441 DH5 -5.45 <=30 Pass
2480 DH5 -5.06 <=30 Pass
2402 2DH5 -4.28 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -3.20 <=20.97 Pass
2480 2DH5 -2.79 <=20.97 Pass
2402 3DH5 -3.74 <=20.97 Pass
8DPSK SISO 2441 3DH5 -2.46 <=20.97 Pass
2480 3DH5 -2.12 <=20.97 Pass
Note1: Antenna Gain: Ant1: 4.81dBi;
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FCCID: 2AUARTKMUSA

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2506182071-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 0.990 0.954 >=0.954 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.991 1.326 >=0.884 Pass
8DPSK SISO HOPP 3DH5 1.001 1.315 >=0.877 Pass
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FCCID: 2AUARTKMUS8A

3.2 Test Graph
3.2.1 Ant1

Test Report No.: CTL2506182071-WF01

Level (dBm)
A
(=]

-80

-80

24403

Frequency (MHz)

GFSK_DH5 HOPP_Ant1 _NTNV
i Ant: Ant1
CENT: 2441.5 MHz
Span: 2 MHz
REW: 300 kHz
04 1 3 VBW. 300 kHz
K] + e Tupe: MAX Hold
118 S— . I S - raceType: ol
/ i B Sweapl‘{‘%inl: 1001
=10 - \// SweepTime: 1 ms
Sweep: Continue
—20 ./ ! i : \\\. CSP: 0.99MHz
=30
E
@
= -40
7]
>
(]
= 50
-0
_?’0 -
-80 o
-50 i
24405 2442 5
Frequency (MHz)
Pi/4DQPSK_2DH5 HOPP_Ant1_NTNV
i Ant: Ant1
CENT: 2441 5 MHz
Span: 2.4 MHz
REW: 300 kHz
04 1 s VBW! 300 kHz
L. | . [T)%é’%‘gpfﬁkx Hold
e B s w1 1 e el e e s Wi,V | S int: 100
10 N il SwaspTie: 1 ma
Sweep: Confinue
20 CSP: 0.991MHz
_30 -

— Trace

24427

Page 16/ 47




Annex for BT

FCCID: 2AUARTKMUS8A

Test Report No.:

CTL2506182071-WFO01

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCCID: 2AUARTKMUSA

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2506182071-WF01

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2AUARTKMUS8A

4.2 Test Graph

4.2.1 HoppNum

Test Report No.: CTL2506182071-WF01
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FCCID: 2AUARTKMUS8A

8DPSK_3DH5_HOPP_Ant1_NTNV

0 Ant: Anti
Start: 2398 MHz
Siop: 2485 5 MHz
RBW: 300 kHz
0 \.-'Ew 3{!0 kH7.
T s TraceT pe: MAX Hold
i A A A AT R A Y VRBY Y Y i Sweepbont: 10001
= "l ,"l \h r\'ﬁ Yy ﬂ"’“ T 1'{({ i ."M ﬁ‘lm"l l'“ Fi '1( "“ f“‘ T‘ o I’r ! rﬂil s:::gT%ns 1.33ms
Sweep: Continue
| |
_— . . ! ! | | HOPP Num: 79
— =304 |
=
il |
= -40 - |
] |
] | |
= 504 || {
| \
|
60 ¢ ' M"H.
=70
=80 4 — Trace
— 2400 MHz
. —— 2483 5 MHz
2398.0 24855

Frequency (MHz)

Page 20 /47




Annex for BT Test Report No.: CTL2506182071-WF01
FCCID: 2AUARTKMUS8A

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.420 31.600 318 133.560 | <=400| Pass
GFSK |SISO| HOPP DH3 1.676 31.600 170 284.920 | <=400| Pass
DH5 2.926 31.600 115 336.490 | <=400| Pass
2DH1 0.428 31.600 320 136.960 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.684 31.600 166 279.544 | <=400| Pass
2DH5 2.932 31.600 109 319.588 | <=400| Pass
3DH1 0.430 31.600 320 137.600 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.682 31.600 157 264.074 | <=400| Pass
3DH5 2.932 31.600 103 301.996 | <=400| Pass
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FCCID: 2AUARTKMUS8A

5.2 Test Graph

5.2.1 Ant1

Test Report No.: CTL2506182071-WF01
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FCCID: 2AUARTKMUS8A

GFSK_DH3_HOPP_Ant1_NTNV
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Test Report No.: CTL2506182071-WF01
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2506182071-WF01

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 -6.84
GFSK SISO 2441 DH5 1 -5.68
2480 DH5 1
2402 2DH5 1 -6.95
Pi/4ADQPSK SISO 2441 2DH5 1 -5.84
2480 2DH5 1
2402 3DH5 1 -6.92
8DPSK SISO 2441 3DH5 1 -5.62
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -5.28 -25.28 Pass
2441 DH5 1 -5.28 -25.28 Pass
GFSK SISO 2480 DH5 1 -5.28 -25.28 Pass
-5.28 -25.28 Pass
HOPR L ! -5.28 -25.28 Pass
2402 2DH5 1 -5.42 -25.42 Pass
2441 2DH5 1 -5.42 -25.42 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -5.42 -25.42 Pass
-5.42 -25.42 Pass
il 2DH5 ! -5.42 -25.42 Pass
2402 3DH5 1 -5.29 -25.29 Pass
2441 3DH5 1 -5.29 -25.29 Pass
8DPSK SISO 2480 3DH5 1 -5.29 -25.29 Pass
-5.29 -25.29 Pass
HOPP 3DH5 ! -5.29 -25.29 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref
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FCCID: 2AUARTKMUS8A

Test Report No.: CTL2506182071-WF01
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Test Report No.:

CTL2506182071-WFO01
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Test Report No.:

CTL2506182071-WFO01
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FCCID: 2AUARTKMUS8A

Test Report No.: CTL2506182071-WF01
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6.2.2 CSE

Test Report No.:

CTL2506182071-WFO01
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Test Report No.:

CTL2506182071-WFO01
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Test Report No.:
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Test Report No.: CTL2506182071-WF01
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Test Report No.: CTL2506182071-WF01
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Test Report No.:

CTL2506182071-WFO01
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FCCID: 2AUARTKMUS8A
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Test Report No.:

CTL2506182071-WFO01
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Test Report No.: CTL2506182071-WF01
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